
Please note: When assembling match number on upright with number on base

ASSEMBLY DIAGRAM
(Mod: AHWT - 600)

PARTS LIST

6AHWT600 - 006

AHWT600 - 013

AHWT600 - 014

AHWT600 - 012

AHWT600 - 009

AHWT600 - 008

AHWT600 - 007

AHWT600 - 011

AHWT600 - 010

14

13

11

12

10

8

9

7

CODE

AHWT600 - 004

AHWT600 - 003

AHWT600 - 002

AHWT600 - 001

AHWT600 - 005

POS.

3

5

4

2

1

Right Worm

Grooved Pin

DESCRIPTION

Back-Up Head

Brace Bar

Table

01

02

02

01

01

QTY

04

02

01

06

20AHWT600 - 020

AHWT600 - 027

AHWT600 - 026

AHWT600 - 023

AHWT600 - 022

AHWT600 - 021

AHWT600 - 025

AHWT600 - 024

27

25

26

24

22

23

21

CODE

AHWT600 - 018

AHWT600 - 019

POS.

19

18

Washer

Hexagon Nut M20

DESCRIPTION

02

24

04

04

08

04

01

QTY

48

01Left Post

Adjustable Crank

Right Gearbox Cover

Hexagon Socket Set Screw M6

Right Post

AHWT600 - 028 28

02Gear

AHWT600 - 015 15

02Shaft

02

AHWT600 - 029 29

02Adjustable Gib

AHWT600 - 030 30

AHWT600 - 016 16

AHWT600 - 031 31

17

AHWT600 - 032 32

AHWT600 - 033 33

AHWT600 - 017

01

01

01

1
2
3

30

29

28

27

26

25

15

21
22

24

17
18
19

31

32

35
36
37

34

23

20

Washer 

Leveling Post

Hexagon Bolt M10x20

Hexagon Nut M10

Swivel Castor

Swivel Castor (Locking Type)

Left Worm

Left Worm GearAHWT600 - 036

AHWT600 - 035

AHWT600 - 034

36

34

35

AHWT600 - 037 37

AHWT600 - 038 38

AHWT600 - 039 39

AHWT600 - 040 40

Left Gearbox Cover

49

50
51
52

AHWT600 - 043 43

AHWT600 - 044 44

02Knob

01Adjustable Bar

AHWT600 - 041 41

AHWT600 - 042 42

02Brass Washer

01

5

9

6
7
8

10

40
39

44
45

46

47

48

42

41

43

11
12
13

14

AHWT600 - 045 45

AHWT600 - 046 46

AHWT600 - 047 47

AHWT600 - 048 48

AHWT600 - 049 49

AHWT600 - 052 52

AHWT600 - 050 50

AHWT600 - 051 51

Brass Bush 1 04

Hexagon Socket Head Cap Screw M10x20

02

01

02

01

01

02

Left Tilt Gear Box

Left Tilt Gearbox Cover

01

04

Slide Bar

Cross Bar

Hexagon Bolt M12x80

Tilt Connection Bar

Rotation Connection Bar

Washer 02

Hypoid Gear

16

33

4

Right Tilt Gear Box

Worm Gear

Tapping Screw M4x15

Right Tilt Gearbox Cover

Hexagon Socket Countersunk Head Screw M4x15
02

16

01

01

14

Brass Bush 2 04

24Hexagon Bolt M10x30

01Right Worm Gear

Adjustable Padded Foot 04

Hexagon Nut M12

04Cotter Pin02Wing Bolt M8

02Rotation Axis

38

02Blocking Device

AARDWOLF
INDUSTRIES LLC


